HXiREHEAZE / Instruction Manual

Premium Body Kit

Premium Body Full Kit

53004-AT011

53004-AT012

TOYOTA GR Supra

TOYOTA GR Supra




IX—Y U X /PARTS LIST

BT ER—=

No.| Description / &% QT Image / B& 4k No.| Description / &% QT Image / B4k
Accessory Kit Lip
1| Front BumperLip | 1 2 JOvhYwF 1| F/L
Bt ER—=
Front Fender 1 Front Fender 1
3 1 4 1
LH RH
5 Front Fender 2 1 6 Front Fender 2 1
LH RH
7 Front Fender 3 1 8 Front Fender 3 1
LH RH
Accessory Kit
Front Fender
9 . ww_ | 1| FIF
JOY kI UE—
BitIFER—=RK
Side Skirt Side Skirt
10 1 1 1 —
LH RH
Accessory Kit
Side Skirt
12 , 1|1 S/S
A4 FRXA—F
BiTIFER—=R
Rear Fender 1 v Rear Fender 1 v
13 1 14 1
LH RH
Rear Fender 2 Rear Fender 2
15 1 16 1
LH RH
Rear Fender 3 Rear Fender 3
17 1 18 1
LH RH
Accessory Kit
Rear Fender
19 1
Jy7IJzo8— R/F @
Bt ER—=
Accessory Kit
Rear Duck Wing
20| Rear Duck Win 1 21 . N 1
9 @ Fom942Y D/W @

53004-ATO11, AT012_3-1. 01



No.| Description / &% QT Image / B4k No.| Description / &% QT Image / 24k
Rear Canard Rear Canard
22 1 23 1
LH - RH
o
Accessory Kit
Rear Canard
24 1
Y7 hF—E R/C @
B{FFER—=
) Instruction Manual
25| Rubber Molding 1 26 1
HikiiEAE
H K 5 (&7 7()/;;11/'11/11’1’-_/
27 Emblem 3 E E 28 Emblem 1 \\BOﬁTK 8 HKS
Accessory Kit
Spare
29 . . 1
BfTIFER—=RK SPARE
(AR7)
53004-AT012 Full Kit @& / Only Full Kit
No.| Description / &% QT Image / ¢4k No.| Description / &% QT Image / B2 4K
Wi Rear Wing 1 //—\\ w2|  Wing Stay 1 2
) . Gauge
W3 Wing Stay 2 2 o W4 _ N
. XHEHLS—D
Bracket Wing Assy
W5| Wing End Plate 2 Wo|L=x5—. #—J| 1
BRAT——=
Accessory Kit
Bracket Wing i . g 7
W7 1 W8 | Rear Bumper Cover | 1
rj ’f :/7“Z 7_'_ GT/W @ p Xe) [} [} o/
Bt ER—=
Accessory Kit
Rear Bumper Cover Pin
W9 1 W10 2
FunR—TJL—rhin— N/P Ey

W ER—=

53004-ATO11, AT012_3-1. 01



Accessory Kit F/L

Accessory Kit F/F

Accessory Kit S/S

Description / &% QT
Bolt M6-20 14
Washer M6 28

Nut M6 14
Screw M4-16 4

Description / &% QT
Bolt M6-20 4
Washer M6

Nut M6
Screw M4-16 12

Accessory Kit R/F

Accessory Kit R/C

Description / % QT
Bolt M6-20 10
Washer M6 20

Nut M6 10
Screw M4-16 26
Accessory Kit D/W
Description / f44 QT
Screw M4-16 16

Description / f 4 QT
Bolt M6-20 12
Washer M6 24

Nut M6 12
Screw M4-16 28

Accessory Kit SPARE

Description / f 4 QT
Bolt M8-25 2
Bolt M8-20 2
Washer M8 2

Nut M8 2
Bolt M6-20 10
Washer M6 10

Nut M6 10

Screw M4-16 10

Description / fh 4 QT
Bolt M6-20 10
Washer M6 20

Nut M6 10

53004-AT012

Full Kit @& / Only Full Kit

Bracket Wing Assy

Accessory Kit N/P

Accessory Kit GT/W
Description / fa 44 QT
Bolt M8-25 16
Bolt M8-20 2
Washer M8 36
Nut M8 18
Bolt M6-20 14
Washer M6 16
Nut M6 6

Description / f 4 QT
L Bracket "1"
o — 2
LFXT—""
L Bracket "2"
— 2
LFRT— "2"
L Bracket "3"
o — 2
LFRXT— "3"
L Bracket "4" 9
LFERT— "4"
Back Plate 2
Ny TL—k

Cable Relocation Bracket
r—INBHRT—

Description / fh 4 QT
Screw M4-16 8
53004-ATO11, ATO12_3-1. 01







HK'S

JLE7LRT14Fvbh
iR EHBASE

BT IEATEMERICEKBELTLESWD, AEFXTFERFMICLTERA I,
[ELEEE TLET7LRTAFY b
R & BEEIEIM
3— K No. 53004—ATO11
A—HhH—-EHE|FIE RR—T5 3BA-DB42, DB22, DB82
T UK [B58,B48
£ R 20194 6 B~

i =

[EERES TULST7LARTAILFY b

A & EERELL

a— F No. 53004—ATO012
A—h—-EHE(FIZ GRX—T3 3BA-DB42, DB22, DB82
T EK |B58, B4AS

g =® 2019 6 A~

i *=

OBAEHNEXIL2019F 12 AREFEFTNHDTY,
2019 F 12 ALRICEHR EINEFEADESIC OV T SELORFTEEFTEBLELE (&L,

g m#E E03311-T23010-00 2019/12/10 #ERk Ver. 3-1.01
(REWEE., B#H) (K) IyF-&—-IX

FC®IC

ODEIFHKS TLET7LRT A XY FE2HBEVEITFOVEERICHYNES ZTVET,

BT (FIELTEMERICKEL. BTIHRTREREICRESNTVINEEFYREICTHEALLLEZSL,
AELERFFEITSRNCBT BFA 20N,

OAREFAREFZREICIF T TV EE, BERFELEEZFADAERCEZFTERAICHLT BHICSFo TV E L
ABRFEZRHELTVET,

OLERIIIE=ZENAREGRUABEREFRFERALIZILICKYVRTLEBEZRICOVTIE, BHTE—UZOEEZZAEVME
FTOTHLMLHITTELESLY,

OAREFZHFEALTELILEEY. REIESLIUZTNICHETI2ER. /. BBEZFERATLIENTELRILIZLD
BREIZDEFELTE, —UOHEFWNZLIMET,

OAREFIE/ —TIIEFHEREICEEINTEYES, / —TIILEHFHLUSCRMT=BEE. AEROMEE - HERUREM
[CDOVWTREEVW LI RET,
OLEEFNEEETHINE IHDIHERETH>TLIEELY,
OEBEMMNBHETH > IGE. BEBARICI>TRT 4 TEIZEVWHAEL., AEIORMTHERSELREELNHY F£9,
HOML®., BEEOEREZITOTLFEEL,
QOEHICIFHMAREZLSD2ENHY F9 . BT, BERICEFTIAEROREDLEZ LTI,

T - BEEBORG., 7 L—LIZIE—TELEREA,
OARHURIIHENIE L, ARRAINFADNFEETIHEENHYFETOTHLMLHITERLIIZEL,
OARHBDEKRINERZED. RED-OFELLKEREEZT LI LAHYFET,
OAREFFELCHIRT I LA HY FTTOTAREREARAEZDNDBEZ TR,
QO HABRPHREABRARUVAED ZEXIEIHELORFEEETEHLEHLELIZEL,

MREHET HEE. BRE - 3—FNo. - BEFEK - TO O UBKEEREICBEASZEL,

5 53004-ATO11, AT012_3-1. 01




OARHMITHLIEN. MMATICHROLIEREALEL TR, BHTE—VEEZAVIRETOTHLALHITEILZEL,

O L ELTHOHRRERAMBEEEFOETEIREHEZRFICEIYFNEZTIEELHYET,

OELDEBRRVEERF. BIEMI 3 v TTH2>TLEEL,

OKRBRDERE - BE(F, EMMBEMIKFTROFHRIENLETY,

OKRHRFHEETHE. BR - RTAMINBETYT, MIOKRIE., BIKRBEDERICHNRLITIT>TLZE,

OARBRZELEET SR, FEUGLRTUNOEREIFEALGNTLES,

OAEN A=V YR UNDOEBREFERLEAICRELETES, E. MBRFCOVTE, ZHEFUEEZAEVEEA,

O_NHGBEFR. KXTCTOHEFTHARRMEENJCULLELGHEE. HAOMBELMELOERICKY., HEARE
2R - EADNREET DBELHYEITDT, HoMLHITHEILEEL,

L IEDEE ABREELKBREVVALELEDICTREOIEEEERTFLTIEEN,
ARETETROLOILBIEEFXFAL. PEHRRVEEEBEADEBKRLARILEZRLTVLET,

MNELE rresrroemerie, $raEEeas>TRits 5558

o (PEEFLGERENEEEASERABESAIHE (AR
NFE sxmRossrgtsnsss
GEAMHRE G, UBREPHRETHERSALMGAE (BRI, BERARUHED

5 H
= [

OEXR L I — MK HBEEMAOWIBRUEE - KKZEMUET HHIZ, ROZEEFHOTILESLY,
- NYTUDIA T REFDE—ZFILERSN L THABEEZITOTLEEL,
IRV EENTEERL BIRLEGEVES AR ZEFS>THLTIEEL,

N =
MNIE
ORI NBFRARUVSREITIENIZITHENTLIEELY,
CRFERARUSELECEIZKY .. REDBEE@ENENIESFNAIHY EFT,
cRKEDOHEREEBLES BTN DY FT,
QAL FRP (HHRIL TS RAF vy ) IR TY,
- EEBLAOEE, EERNMH S EER. BE. TROEFNANAHYET,
O FHXEEmOMIERIEX. HBHLEDARS Y FTHELTLIEEL,
QAN EERTROARITHOBRIZITLTETIT R ICEBAF LRI ZEA L - L TERBOHET O TLEELY,
QKR IEFHIIFEALEIZIE LT, BEMAAELTLIEELY,
QEERIZREAHTR - TRV EZFHALTLFEEL,

Oy FOBHEMREN—VY IR MIEHELTHYET, BITHAINCER. REOBOIEEZHREL TS,

@/ —TILN—YDRFITRHALIIA—H—RITOBRBEZ L (HATHLITH>TLEEL, BHEEABFRICHAWNGEIL.
A—N—ITTITEALLESL,

OAREFDIENIEEIZITH>TLEE L, FELEZY, BLW2aviEERRNTLESL, Y TARPHEORREIZA
YET,

OR)L ., Fv FMEXEY A TR CHERICHM T TSI, REULEICHMATZTSE. RILEORLEIBELET,

Ot TEEDT-. —BRMIZEINT / —TIA—VIEBRAXIEMELEVESITREELTLEEWL, Ff. /=<)L=y
I BB, BEZ TEMAITHRVLE S ICEATESHRICIET—F T LTLESLY,

6 53004-ATO11, AT012_3-1. 01



REE4R
BEBICEZEDEN - VUEHCE, UTOFIEZSF>TLEELY,
C BEEERICETADORMTEITL., EEBACRAFC I EZERALTCESI L, NI - BEZORR. 7 L—LAIZIE—1]

s CEEA
- RFYRNZTHAME s - BT - 7z —H—HEIFE) 2T7-oTLESL,

1) RERREZET VIR, DYaAVEINES>TVWAGHEELRHYEIDT, YVavFT -7 ETHRITHR

EEIToTL &Y,

2) #EVY R (#240 ~ 400 F2E) HEFEAL. I XWMY ZSOREEEEICH T4 VI LTEMITEIT>TLEELY,

) BELYAUA T - 7R OETHIE - ZEEFToTLIESLY,

4) FS5A3— YT —H—NBEFTVET,

5) 734 <— - H 7z —H—0EB%, YR (#3200 ~FBE) THEY VT VI ETVLET,
FRAICEVR—IVERELTVWRIEENHYET., FzvI L. RETHNIEEELEZ LTS,
FERIIERTIBETIT > TS, EFERT ARE LR CELGYET,

- BRFOMDEM - BEIZDODVWTIEEA—H—RTOBIRRAZCR>TLEEL,

OEHZITMAREZFLSD2ENHY FY, BfFF. BEMEMARBORELEZE L TIESLY,
NI - BREDER., 7 L—LICE—TIECERA,

Bt A&

Z)LFy b (53004-AT012) [ZDLMVT
RF 4 Fy bR YKISCT 91 VT ERHF T RSV, RIFFHER 12 R~ ORISR Y T,

INIIN—HY A K aO—F—t oY —[ZDVT
TJxoF—=R—=yRoarv bk, UZTENTAOMEI—F—CE2oY—IZHYET,
FTOEETTLERENEY FT,

1. HEeEXT vy oEILT D
2. Wol-ARSL., "V—RRAEEMI L TAREZIZHIET S

WIhHhDLEZE L TLEEL,
BE. "Bt 9—naxs42 0T E ERICEENERY FTIOTEHREFEERALTBEZHEEL TS,

') 7 / REAR

[Rubber Molding] [ZDULNT
PEHROEL., FEFHAOBFHESICKY ., FED [Rubber Molding] Z#EEFERAL TL &Y,

7 53004-ATO11, AT012_3-1. 01



UTOIREIEHAATRRILTOLETHY., EFHEALRAKOERIZZ>TLEIT DT,
EHRICERZIT >TSS,

M NyTFIDIAFREF (=) AoTr—TILE—IFL
EESALTSEEN,

Front Fender 3
(2) [Front Fender 3]. [Side Skirt]. [Rear Fender 2] % Rear Fender 2

MGARIL k. Ty vr.Fy FEERLTEE LTS, /
P
|

(1)

Side Skirt

P [I ~7RJ)L ~ M6-20
+ v~ M6 .
7w N6

AP [

@) #ELINA—YERT TR FTIESLY,
(H2-A. B2-B)

Front Fender 3

8 53004-ATO11, AT012_3-1. 01



"
Side Skirt
\

Front Fender 3

Rear Fender 2 r

Rear Fender 2 Side Skirt / Front Fender 3

By FEMBEZEHLETEEL, (HRIOA)
ZLILAELET,
Py FORRICKEAT OMER L TS0,

Side Skirt

Rear Fender 2

Rear Fender 2 / Side Skirt
F7RAOMOEEZHRELTLIEZEL,

Rear Fender 2
Rear Fender 2

Rear Fender 2
Y7y FORBAICKEN RO L TSI,

2-B

9 53004-ATO11, AT012_3-1. 01



(4) [Front Bumper Lip] ZE{FIF T ZELy, (B3)

Front Bumper Lip

(6) [Front Fender 1] ZHfTIF TS, (K4)

(6) [Front Fender 2] #Eu{F+T< &Ly, (K5)

(1) F7IZ [Rear Fender 1] Z#H{FIFTLZELy, (B6)
F7RFIZKEAENK S ICEFF TS0,

7 '
- | T ’ —

1 Front Fender 1

2\ TN Front Fender 2
\ 5 e ———

T -\\"-T.;_'""‘;‘ " Rp—
Rear Fender 1 g

ED

10 53004-AT011, ATO12_3-1. 01




(8) [Rear Fender 3] Z#HfFI+r T &Ly, (B7)

Rear Fender 3

B 7

(9) [Rear Duck Wing] #EufF+T< &Ly, (K8)
7Ny FORFAICKESLZLAERL TS,

(10) [Rear Canard] ZEftIF T =&Y, (H9)

s g i i

Rear Canard MIBIXERTY,

(M E2AVEDFHERRLANOMETIO  FT T U E—,
D772z —DURMIZETo>TIEEL,
MIRIIMHFENEZTOTILESLY,

(12) BIFATI VT LLZEMMFTLEEL, (B10)
WEMEEZE10ICTRLES,

(DRI FYDIAFREF (=) IT7—TLE—SFLE
BT RS,

D aw

1 53004-AT011, ATO12_3-1. 01




GT 4 > J OTITAE
(1) RYFUDIAFREF (=) MET—TNE—IFLERMILTIESL,

(2) EFRBHFEEESBLTY 7/A2/8ASSY #H5E LT &L,

@) LHEIO V7 oTFF+5r—TILERS LTSS, (K1 1)

WF7oT+H5—TIL = 11

@) T—ITIBRRAT—ZHERALTINTZUoTFFr—JILEBHRLTLESL, (K12)

T—IIBHRRT—

Fv b (#IE)

W7oTH7r—7)L (HEIE)

AL b W6-20 . _afPTTITINNY

12 53004-AT011, ATO12_3-1. 01



(6) [Wing Stay 2] ICLFRT—Z&RMFIFLTLLESL, (H14)
LFRT—ICIXBIEENHY 7,

A. Wing Stay 2 F. AL b MB-25
B. LERF—"1" G Ty M8
C LERF—"2" Ho v kM8
D. LERF—"3"

E LFRF—"4"

X 14

) E@ITHTHAWL, LFRT—FRTHRT A& LA
T+ —RBIBEFICENWVICERT I LERALTLE
S, (B15)

(Wing Stay 2] OEEAROBRMAAE. 2 KOEEIHAEL
WAVEREEEL TLIE &Y,

ZRRA4R

ZHMEE LS — P DtgE~iElL 534mm T,

Wing Stay 2] 2 ADREMREA 534mm 2/ b LS IZHEZERD
TLEEL,

8) RIBEFMHRELEL., RT s AILFERT—HFITFAARIL
NRBEY—F U LTLESLY,

9 RTF47—FT8ICo IBMFFNABERERFT T
S\ NEATIHIRIEIFHELVEEToOTILESL,

13 53004-AT011, ATO12_3-1. 01



(10) ARF ¢ 12 Wing Stay 2] ZEfFH T &L, ZOME. ERABICBENY I TL— b EESATHRIBO LTS,
(16, ®17)

E F
/@
PO
E
L1427+ —X

A Wing Stay 2
B. Ny TL—+
C. 7KJL k M8-25
D. 7KJL b M8-20
E.7vi+x M8
F. v~ M8 16

(MDA I7+r—RIZLEFERT—EHFARIL FRELE %
I—FUTLTLESL,

(I LAY T7+—RAIX—F VU TEIZ ¢ 9 B IF7% 4 B &5
FTLESWL, (H18)

(LA 2I7+r—AOEMMIEIZ O 18— ERKR—IL4E
FERTTLEEN, (B18)

LAY I+ —R
(18mm)
L -
- @9
®18 M

14 53004-ATO11, AT012_3-1. 01



(14) L1 > 7 4#—RIZ [Wing Stay 2] ZEfFIFTL =& LN,
(16, ®18)

(15) XHRBHLZ—CZEI LTS,

(16) (Wing Stay 2] »@A K512 773278 ASSY (2B IT0
ILTLESL, (B19)

AN YT INISASSY, FonR—TL—rETD & S IZEAFIT

TLEEW,

(I REAFMIICKELIEF. BEGHFEITEY T/

ASSY = [Rear Bumper Cover] M4 A2 v EUSERZEME
BALTEFFTLEEL,

(19) Wing Stay 1] #Efti+TL &Ly, (B20)
(Wing Stay 1]1(& [Wing Stay 2] o E#ESMAIIZERST(FET,

= e

HEFBERTY,
BRI LTHEH LEToTSEEL,

Wing Stay 1
Ty W - L ET )
Tk W Ty W
\D L gﬂf}bh M8-25
! ﬂ =8 =
/D HH \':b\fri» k M8-25
Tk N8 PO
Tyl M8 |
—> Wing Stay 2

Wing Stay 1

(20) RJL + M6-20, 7w > M6 ZEAL T [Wing Stay 1] 12
[Rear Wing] ZEfFIF TS &Ly, (B2 1)

(21) 7KJL FM6-20.7 v <+ M6 Z{&E A L T [Rear Wing]l [Z [Wing
End Plate] ZEufF(+ T 2 &Ly,
(B2 2)

Wing Stay 1

Wing End Plate

53004-ATO11, AT012_3-1. 01



BT TR DR

IO URBRIOMER IO UmRBEOFER

HeRIER i fERIER R
INM T - R—REQREHNEE> TV BRICEBTFEHEILHELA.
NYTUDIAFTRBFIZHT—TILE—ZF)L TA R DGRBIZEEIEGE WD
MAEEICERS TN TS D, TP EEILEL. RILEHBBATLELD
RIL k- F v MEOROENIZE L. ( FERMTER D& 1T7ESR )
AT =B RAMLDER S & Fib L TULVE LA

My - EE

BBEITEER L TWV=E 012, BEEEET SAIICEBTAERRET > TS,
OXREREBIFSIAN—DEETY . BIREL TSN,

Q@1 —HF—TZaTFNICRBEEINTVSIFELNMNIFEMEFITKBEL TS,
OHEZNEEEIEE/RCBES TIHHERICRHLE T, BIFEMEHICKELTIEEL,

OETH, BEF - ER - RBFOELENH - -HEICIE, 21— —T a7 > TR UL TLFZEL,
OXBRBEEOLNDEEL. BTROA—FT—DI=HICHRGRAEEEELLZEL,
OARHUGERENIN TR, BT EMEHIERELTILEEL,

OEFAEMTORETRIT TS,

OBFANIK. RTAEERKRICHESE., TVIADNFETOTLESWL, PuF— (BRBEF. a2NRXY U FEEFEFATVS
M) OFERZETTIESN,

OFEHMICARIL b - F v FMEICEAPAIN GO ERERL TS,

OEH - EMFTAUMAHE - ER LGS, LELIZBEYSIMEIMLTIZELY,

OABBEER. AXTTOEHEFTHAARAMNOCULLELSHE. HGOMELAELEOERIZLY ., HAKREICRE,
EHNRESTHHEELHYFTIDTHOMLHITHRILZELY,

http://www.hks-power.co.jp/
MAEH IVF-y— IR
T418-0192 mEEELT=mIEL7181

BMITIES - Sndl
Unauthorized reproduction is strictly prohibited.

16 53004-AT011, ATO12_3-1. 01



HIK'S

Premium Body Kit

Instruction Manual

NAME OF PRODUCT | Premium Body Kit
PART NUMBER 53004-AT011
APPLICATION TOYOTA GR Supra 3BA-DB42,DB22,DB82

ENGINE B58,B848
YEAR 2019 -
REMARKS

NAME OF PRODUCT | Premium Body Full Kit
PART NUMBER 53004-AT012
APPLICATION TOYOTA GR Supra 3BA-DB42,DB22,DB82

ENGINE B58,B48
YEAR 2019 -
REMARKS

Published in December, 2019 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E03311-T23010-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always
have access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaran-
teed if this product was installed onto other inapplicable vehicles.

@ Check if your vehicle is applicable for this product.

@ If vehicle was repaired after being previously damaged in an accident, body dimensions may have slightly changed and
may cause difficulties when installing this product. Check the vehicle conditions before installation.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and painting to
check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

@ Occasional small, shallow scratches in the product surface are a result of the production process and will not affect product
finish after proper preparation and painting

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

17 53004-AT011, ATO12_3-1. 01



@ HKS is not responsible for any accidents due to installation or use of this product.

@ Driving on a public road for modified vehicles may be a subject to regulations.

@ Installation and painting of this product should be carried out by a professional workshop.

@ Installation and painting of this product requires special tools and knowledge.

@ Installation of this product requires modification of vehicle body panels and product parts. Follow the provided installation
manual and perform it safely.

@ Do not use any parts that are not included in this product during the installation.

@ HKS is not responsible for any accidents, damage or defect occurred due to use of parts not included in the part list of this
product.

@ Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ This product is made of FRP. (FRP: Fiber Reinforced Plastics)
- Deformation, damage or discoloration may occur due to excessive force, impact or high heat applied.
@ Modified parts of the painted surface need to be painted to prevent corrosion.
@ Before securing the bolts after all the painting was done, apply the screw locking agent.
@ Reinforcement of the product may be required depending on the usage conditions.
@ Always wear the safety goggles and protective mask during your work.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

PAINTING PROCEDURE

During painting follow the below instructions to prevent the cracks or breaks.
- Temporary fit the kit parts before installation and painting to check. HKS is not responsible for any modified or painted
parts and doesn’t accept return.

- Prepare surface before painting. (clean and degrease, prime, paint etc.)
1) Using silicone remover or acetone to degrease the product surface from remaining wax or silicone.
2) Sand the surface, remove scratches by sandpaper (#240 to #400).
3) Degrease again by silicone remover or acetone and dry-wipe.
4) Prime.
5) After applying a primer, sand the surface again with sandpaper (#320 or higher)

- Check the pinholes on the surface and treat them if necessary.

- Dry at ambient temperatures. If forcibly drying, the temperature must be below 50°C/122°F.

- For other materials or tools, follow the instructions according to each manufacturer.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and paint-
ing to check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

18 53004-AT011, ATO12_3-1. 01



INSTALLATION

Full Kit (53004-AT012)
Install the GT wing before the body kit. The installation method starts on page 24.

Corner sensor at the front / rear bumper side
Front and rear fender parts cover factory corner sensors. If you left as it is, this will result in a warning alarm.

1. Cancel all functions of the corner sensor.
2. Remove the sensor. Extend the harness then install it to this product.

Do procedure 1 or 2.
After disconnecting the sensor connector, error history will remains in the vehicle computer. Delete the error with a diagnostic

device.

| u7/ReAR | — [7a F/ FRONT]
\ ¢ N
orner Sensor

[Rubber Molding]

Use the provided [Rubber Molding] according to your preferences and installation conditions.

19 53004-AT011, ATO12_3-1. 01



The following procedure refers to the right side of the vehicle.
The same procedure is required for the left side as well.

(1) Disconnect the negative terminal of the vehicle’s battery.

(2) Combine the [Front Fender 3], the [Side Skirt], and the
[Rear Fender 2] using M6 Bolts, washers, and nuts.
(Dia. 1)

Rear Fender 2 Front Fender 3

e

TR
/
|

Side Skirt

P " ~Bolt M6-20
Nut M6
Washer M6

Washer M6

[Dia. 1

(3) Install the combined parts to the body. (Dia.2-A, 2-B)

Front Fender 3

20 53004-AT011, ATO12_3-1. 01



Y

Rear Fender2 [ Front Fender 3

Rear Fender 2 Side Skirt / Front Fender 3
Align with the fuel lid. (Right side only)
Some deviation will occur.
Check for obstruction of the fuel lid operation.

Side Skirt |

Rear Fender 2

Rear Fender 2 / Side Skirt
Position by aligning with door opening, check for obstruction of door operation.

Rear Fender 2

Rear Fender 2

Rear Fender 2
Check for obstruction of the rear hatch operation.

Dia. 2-B

21 53004-AT011, ATO12_3-1. 01



(4) Install the [Front Bumper Lip]. (Dia. 3)

Front Bumper Lip
Dia.3
(5) Install the [Front Fender 1]. (Dia.4)
.P‘w}f
i (i
T, \ =y '»')’.-/{f

1 Front Fender 1

(6) Install the [Front Fender 2]. (Dia.5) \ _“f'.\?-“"n Front Fender 2

\ _ SRR

(7) Install the [Rear Fender 1] to the door. (Dia.6)
Install so that there is no obstacle to opening and closing
the door.

Rear Fender 1

Rear Fender 1 & - - >

[Dia.6

22 53004-AT011, ATO12_3-1. 01



(8) Install the [Rear Fender 3]. (Dia. 7)

(9) Install the [Rear Duck Wing]. (Dia. 8)
Check for obstruction of rear food operation.

(10) Install the [Rear Canard]. (Dia.9)

Rear Canard

(11) Check the factory front fender and the rear fender while
checking for interference with the tires.
Apply rust prevention after processing.

(12) Please attach the emblem as you like. (Dia. 10)
The recommended position is shown in Dia.10.

(13) Reconnect the negative terminal to the vehicle’s battery.

This picture shows a typical position.
Actual position may vary depending on the vehicle. ﬁ

-t

23 53004-AT011, ATO12_3-1. 01



Installation of the GT Wing

(1) Disconnect the negative terminal of the vehicle’s battery.
(2) Refer to the vehicle maintenance manual and remove the rear bumper assembly.

(3) Remove the LH TV antenna cable. (Dia. 11)

TV Antenna Cable Dia. 11

(4) Relocate the TV antenna cable using the cable relocation bracket. (Dia. 12)

Cable Relocation Bracket

Nut (Factory)

TV antenna cable (Factory)

Nut M6

Washer M6

Washer M6

Bolt M6-20

(5) Install the Gauge in the direction shown in Dia. 13. (Dia.13)

Gauge Nut M6

24 53004-ATO11, AT012_3-1. 01



(6) Insall L Brackets to the [Wing Stay 2]. (Dia.14)
Each L bracket has a position designation.

A. Wing Stay 2 F. Bolt M8-25
B. L Bracket "1" G. Washer M8
C. L Bracket "2" H. Nut M8

D. L Bracket "3"

E. L Bracket "4" Dia 14

(7) Apply to the vehicle and make sure that all L brackets are —
in good contact with both the body and the reinforcement
side. (Dia. 15)

Check that the mounting angle in the vertical direction of
[Wing Stay 2] and the height of the two are equal.

ADVICE:

The width dimension of the gauge is 534mm.

Please determine the position so that the distance between
the two [Wing Stay 2] is 534mm.

__+ Reinforcement

Dia. 15

(8) After confirming the position, mark the bolt hole position for
body side L brackets mounting.

(9) Drill four 9mm mounting holes in the marked part on the
body. Apply rust prevention after drilling.

25 53004-AT011, ATO12_3-1. 01




(10) Install the [Wing Stay 2] on the body. Fasten with the back plate inside the vehicle. (Dia. 16, 17)

W @ £ Reinforcement

. Wing Stay 2
. Back Plate

. Bolt M8-25
. Bolt M8-20
. Washer M8
. Nut M8

m Mmoo w >

Dia. 16

(11) After confirming the position, mark the bolt hole position
for reinforcement side L brackets mounting.

(12) Drill four 9mm mounting holes in the marked part on the
reinforcement. (Dia. 18) Back Plate

(13) Drill four 18mm service holes on the outer side of the
Reinforce vehicle. (Dia. 18)

Reinforcement

<::| | T

————— - 9mm
OUTER SIDE INNER SIDE
1

18mm

_EW‘P*_@__@

Reinforcement

26 53004-AT011, ATO12_3-1. 01



(14) Install the [Wing Stay 2] to the reinforcement. (Dia. 16, 18)
(15) Remove the gauge.

(16) Make holes in the rear bumper assembly so that the [Wing ’
Stay 2] passes. (Dia.19) 4

7
: Make holes f
1 — 0

(17) Reinstall the rear bumper assembly and the license plate.

(18) If necessary, such as when drilling has failed, attach the
[Rear Bumper Cover] to the rear bumper assembly using

M4 screws. | This picture shows a typical hole’s position.
Actual position may vary depending on the vehicle.

(19) Install the [Wing Stay 1]. (Dia.20)
Install the [Wing Stay 1] on the outside of the [Wing Stay 2].

Wing Stay 1
Washer M8 ’7/_,
Nut M8 OUTER SIDE
n _— Washer M8
=l= —— Bolt M8-25
R 01 O
! ﬂ Si= ' Pin
1 1
/D A =P Bolt M8-25

Nut M8 \ Washer M8

Washer M8 \ Wing Stay 1
~ > Wing Stay 2

(20) Install the [Rear Wing] to [Wing Stay 1] using bolt M6-20
and washer M6. (Dia. 21)

Wing Stay 1

(21) Install two [Wing End Plate] to the [Rear Wing] using bolt
M6-20 and washer M6. (Dia. 22)

Wing End Plate

27 53004-AT011, ATO12_3-1. 01



MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

- Avoid using an automatic car wash.

- For cleaning and care for this product, a wax coating is required same as for the body surface. Do not use a thinner which con-
tains the organic solvent or polishing compound.

- Regularly check if the bolts and nuts are secured firmly.

- Remove this product immediately if the product was damaged or deformed by accident or accidental contact.

- Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

28 53004-AT011, ATO12_3-1. 01



29

53004-ATO11, AT012_3-1. 01



30

53004-ATO11, AT012_3-1. 01



http://www.hks-power.co.jp/
HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

BMITIEES - Sndl
Unauthorized reproductionis strictly prohibited.

31

53004-ATO11, AT012_3-1. 01



